Rockland Drinking Water System

Waterworks # 210000639
System Category — Large Municipal Residential

Annual Water Report

Prepared For:
The Corporation of the City of Clarence Rockland

Reporting Period of January 1* — December 31°°2019
Issued: February 25, 2020

Revision: 0

Operating Authority:

OCWA

/" \ ONTARIO CLEAN WATER AGENCY
== AGENCE ONTARIENNE DES EAUX

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11
and Schedule 22



Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports

Table of Contents

ANNUAl Water REPOIt .....ccveeiiiiieiiiiiiiiiiiiiniiiiieseisiiessssiiessisiiessssssiesssssstesssssssessssssssnsssssssnsssssssnssss 1
Report AVailability ........covveieiiiiiiiiirrr s 1
(0014 To] [T Vol= 2 =T o o] A - T o« U 1
Operations and Compliance Reliability INICES .........ooiieiiiiiiiiii e 1
System Process DeSCrIPLiON .....c.iivuiiieiiiiiiiiiiiiiriiiiiiiinrreis et reesrsassreaserensssrasssraessranssssnsssenssssanss 1
RAW SOUICE ..viiiiiiiii ittt a e s b e e s s b e e e s b b e e s st b e e e s sab e e e ssabae e s sarbee e s 1

LI 1 12 T=T 01 PP PPN 1
Treatment Chemicals used during the repPOrting YEAI: .......cccciiiiiiiie ettt e s e e e ste e e s rab e e e s baeessateeeennes 2

D1 | o101 To] o SRS 2
Summary of Non-ComplianCe.........oceeeciiiiiciiieeccrrrrcesrreee e s rreese s s eensseseennsseseennsseseennsssseennsssseennnnns 2
Adverse Water QUAlity INCIAENTS.......cooiiiii et e e e tre e e et e e e e etb e e e erataeeeeasaaeessbeeeanssseesassaeesnsreeann 2

N oY g B @oT o o] LF=T 3 Lol T RSP 2
Non-Compliance Identified in @ Ministry INSPECLION: .......cccciiiiiiiiee ettt e et e e et e e e eaaae e earaea s 2
FIOWS ... s s s s s 3
RN VAT =Y g o Uo YRS 3
Total MONthly FIOWS (M3/d) c.eeueeiiiieiiiiieiee ettt ettt s st et e b e b et e st e st esestesb e st e s eneeneeneesessessesensensenes 3
MONTNIY RAEEA FIOWS (L/S) cvveereiiirieerieiteiitee et eetee ettt e eteeete e et e eeteeetaeeebeesabeesbeeesbeeessesaseessesessesaseeasesesseesssesaseenseeesaesssesreenses 4
Treated Water FIOWS .....cveiiiiiieieee ettt e s st sae e sreen e 4
MONTNIY RAEEA FIOWS ..ottt ettt sttt ste e st e st e et e s s e et e e sase e seesnteeseeenseesseeenseesnseenseeenseeseesaseenneesnseenseesnneennen 4
ANNUAI TOTal FIOW COMPATISON ..eiiiiiiiiiiiie ettt e et e e ettt e e eette e e ettt e e eetbeeeeteeeasaseeesaaseeeeasaseaassaeeassseeesnsaaeaastaaeansseeessaeesnsseeansnes 5
Regulatory Sample ReSUlItS SUMMArY........cccceeeiiiiiiieiiiieccrreieeeseenneeeseennseessennsssserasssssesnssassesassssenns 6
Y ol go] o1 To) o} =4 Tor=T N =Ty u 1 o V-SSR 6

(O] X=T = 1A (oY =1 I =TSy o =S 6
FaToTg = T oL [ol o= T o= Ya 0[] K= ] PP PPPPPPPPPPRE 6-7

Yol o =To [0 LR R R Y= T o o Lo = SO PP 7

O BaNIC Param et S i, 7-8
Fi¥e [o T T g b | WM T=d 1 FY A=To BT T o] o] STy PSS 9
Major MaintenancCe SUMMAAIY ......ccicciiieeiiieiiteeieieniiteeserensisrnsesseesessnssssnsessnssssnssssnsssssnssssnssssnssssnnsens 9
Distribution IMINTENANCE .....ocviiiiiiiiieree ettt et se e s e sreene e 9

WTRS Data and SUbmMission CoNfirMation ......ccceeieeiieeireiieiiieierireireetreesrneetnrensensrensraserssesssesnsesnns A



Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports
Rev. 0 Issued: 25-Feb-2020 Page |1

Report Availability

This system serves more than 10,000 residents therefore the annual reports shall be made available
publically to residents of The Corporation of the City of Clarence-Rockland. Notification should be made
available on the municipal website and copies provided free of charge if requested at the Municipal
Office located at, 1560 Laurier St. Rockland On. K4K 1P7.

Compliance Report Card

Compliance Event # of Events
Ministry of Environment Inspections 1
Ministry of Labour Inspections 0
QEMS External Audit 1
AWAQlIs 1
Precautionary BWA 3
Non-Compliance 1
Community Complaints 7
Watermain Breaks & Service Repairs 5

System Process Description

Raw Source

Raw water source for the Rockland Drinking Water System is the Ottawa River as per Permit to Take
Water #3168-B2JK5N expiring on June 30" 2028. Raw water intake facility consists of a 630mm HDP#
Series 45 pipe extending approximately 126 meters from the low lift pumping station into the Ottawa
river. Water is conveyed to the water treatment facility by one of 3 vertical turbine pumps.

Treatment

The Clarence Rockland Water Treatment Plant is a 13,500 m3/day conventional filtration type treatment
plant with Actiflo® pre-treatment. The Plant is located at 125 Edwards Street in Rockland and services
the City of Clarence Rockland and five Hamelets(Clarence Creek, St-Pascal Baylon, Hammond, Bourget
and Cheney. The facility consist of the following components; Raw water intake obtained from the
Ottawa River. A low lift pumping station including three vertical turbine pumps. Water is directed to two
Actiflo® units followed by two rapid dual media gravity filters of sand and anthracite. Filtered water is
disinfected and passed through a UV system consisting of two units. A baffled chlorine contact tank of
233.5 m3 and two reservoirs having a total capacity of 471 m3. Secondary disinfection is achieved via
chloramination at the discharge of the plant.




Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports

Rev. 0 Issued: 25-Feb-2020 Page |2
Treatment Chemicals used during the reporting year:

Chemical Name Use Supplier

Sodium Hydroxide 50% Pre and Post pH adjustment Sodrox

Aluminium Chloride Hydroxide Coagulant Kemira

Sulphate (PAX-XL6) &

Magnafloc LT27AG Polymer Flocculation Agent BASF

Sodium Hypochlorite Post Disinfection UBA

Ammonium Sulphate Secondary Disinfection “Chloramination” Canad.a Colors &

Chemicals

Distribution

Water is pumped into the distribution system by four centrifugal high lift pumps. A Booster Station with
three centrifugal pumps is used for the water demand of the Hamlets. The rate of water supplied is
based on the three elevated water tower storage tanks and demand from the City of Clarence-Rockland

and its Hamlets.

Summary of Non-Compliance

Adverse Water Quality Incidents

Date AWQI # Parameter Value Limit Legislation
April 3,2019 145116 Sodium 26.9 mg/L 20 mg/L 0. Reg. 170/03
Non-Compliance
Legislation LR B SR Details Corrective Action Status

failed to meet

0. Reg. 170/03

Schedule 15 lead
sampling.

Only 2 sets of
lead/alkalinity samples
were taken during the
June 15 — Oct 15 sampling
period.

(Ref. 0365-BHMNX9)

Two additional sets of
samples were taken
immediately after the
missed samples were
noticed.

The sampling calendar
and controlled copy of
the chain of custody
has been reviewed
with operations staff.

Non-Compliance ldentified in a Ministry Inspection:

Legislation

requirement(s) system failed

to meet

duration of the failure
(i.e. date(s))

Corrective Action

Status

Inspection report pending.




Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports
Rev. 0 Issued: 25-Feb-2020 Page |3

Flows

The Rockland Drinking Water System is operating on average under half the rated capacity. During
summer peak demands both actiflo units are required to work in order to meet demand and fire
capacity levels in the water tower reservoirs.

Raw Water Flows

The Raw Water flows are regulated under the Permit to Take Water Ontario Regulation 387/04. Water
Taking and Transfers requires all water takers to report daily water taking amounts to the Water Taking
Reporting System (WTRS) electronic database. The 2019 Raw Flow Data was submitted to the Ministry

electronically under permit PTTW #3168-B2JK5N. The confirmation and a copy of the data that was
submitted are attached in Appendix A.

Total Monthly Flows (m3/d)

Max Allowable PTTW 14500 m3/d

16000
14000

12000

10000

8000
6000 N‘/—P‘\‘.Nﬁ_

4000 —

2000
0 Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep Oct Nov | Dec
=¢=Max Allowable (m3/d) | 13500 | 13500 | 13500 | 13500 | 13500 | 13500 | 13500 | 13500 | 13500 | 13500 | 13500 | 13500
== Max Flow (m3/d) 4889 | 5925 | 4889 | 6007 | 5752 | 7644 | 7642 | 8039 | 5994 | 6296 | 5697 | 5844
Avg (m3/d) 4308 | 4355 | 4307 | 4549 | 4616 | 5441 | 6005 | 5507 | 5061 | 4935 | 4716 | 4667




Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports

Rev. 0 Issued: 25-Feh-2020 Page |4
Monthly Rated Flows (L/s)
Max allowable rate - PTTW 167.8 L/sec
180.0
160.0 & < < > > < < > > < < .
140.0
120.0
100.0 /.Q-I—ﬁl
80.0 ———— \.,,¢.=._7.
60.0
40.0
20.0
0.0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
== Max Allowable Rate (L/sec)|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8|167.8
== Max Rate (L/s) 75.8 | 75.3 | 76.1 | 72.6 | 73.6 |103.8| 98.8 |105.3| 77.0 | 84.1 | 83.7 | 86.4
Treated Water Flows
The Treated Water flows are regulated under the Municipal Drinking Water Licence Number: 175-101
Issue Number: 3
Monthly Rated Flows
Rated Capacity — MDWL WTP 13,500m3/day
16000
SR N - ————— —————
12000
10000
8000 /._./.\
e —w s
4000
2000
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
== Rated Capacity (m3/d) [{13500{13500|13500/13500|13500{13500(13500|13500|13500/13500/13500(13500
== Max Daily Flow (m3/d) | 5434 | 5781 | 4852 | 5574 | 5379 | 6966 | 7014 | 7480 | 5491 | 5714 | 5413 | 5469
Avg (m3/d) 4411 | 4167 | 4126 | 4166 | 4309 | 5032 | 4959 | 5083 | 4715 | 4557 | 4485 | 4443




Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports
Rev. 0 Issued: 25-Feb-2020 Page |5

Rated Capacity — MDWL Booster Pumping Station 3,975 m3/day

4500
4000 —& g g 4 4 g g g 4 4 g —
3500
3000
2500
2000 b-vl\-/
1500 -
1000
500
0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
== Rated Capacity (m3/d) | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975 | 3975
== Max Daily Flow (m3/d)| 2237 | 2044 | 1821 | 2024 | 1706 | 2249 | 2353 | 2276 | 2138 | 2049 | 2122 | 1433
Avg (m3/d) 1588 | 1282 | 1289 | 1304 | 1377 | 1651 | 1772 | 1641 | 1428 | 1358 | 1297 | 1270

Annual Total Flow Comparison

Total Annual m?

2000000

1800000

1600000

1400000

1200000

1000000

800000

600000

400000

E i EE R EEREN

200000

0
2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019

HWTP (m3) 1327241]1458580(1462178|1510434(1439532|1427999(1645568|1719257|1617574|1684935|1647458
B Booster Station (m3)| 387974 | 427685 | 431550 | 507812 | 457676 | 464238 | 490452 | 516355 | 486228 | 528341 | 521224

Please note that the booster station flows are included in the treated water WTP flows



Ontario Clean Water Agency — Rockland Drinking Water System — 2019 Annual Water Reports

Rev. 0

Issued: 25-Feb-2020

Page |6

Regulatory Sample Results Summary

Microbiological Testing

No. of Samples | Range of E.Coli Results | Range of Total Coliform Range of HPC Results
Collected Results
Min Max Min Max Min Max
Raw Water 53 0 54 2 620
Treated Water 53 0 0 0 0 0 8
Distribution Water 410 0 0 0 0 0 42
Operational Testing
No. of Range of Results
Samples Minimum Maximum
Collected
Turbidity, In-House (NTU) - RW 8760 1.5 52
Turbidity, On-Line (NTU) - TW 8760 .06 241
Turbidity, On-Line (NTU) — Filter #1 8760 .07 0.81
Turbidity, On-Line (NTU) — Filter #2 8760 .04 0.88
Free Chlorine Residual, On-Line (mg/L) - TW 8760 .65 2.81
Combined Chlorine Secondary Disinfection, On-Line (mg/L) - TW 8760 .59 2.97
Combined Chlorine Residual, On-Line (mg/L) — DW 8760 .50 2.97

NOTE: spikes recorded by on-line instrumentation were a result of air bubbles and various
maintenance/calibration activities. All spikes are reviewed for compliance with O.Reg 170/03
NOTE: For continuous monitors use 8760 as the number of samples.

Inorganic Parameters

These parameters are tested as a requirement under 170/03. Sodium and Fluoride are required to be
tested every 5 years. Nitrate and Nitrite are tested quarterly and the metals are tested annually as
required under 170/03. In the event any of the parameters exceed half of the maximum allowable